

TEST REPORT

Applicant : ZKSOFTWARE
Address : ZK Mansion, North Wuhe Road, Huawei Base, Bantian,
Buji Town, Longgang District, Shenzhen, Guangdong,
China 518129
Report Number : KA0801022
Total Page : 5 Pages
Issue Date : January 28, 2008

Sample Description

Model Name : FINGERPRINT
Model No. : F702
Trademark : ZKSOFTWARE INC
Date Received : January 24, 2008
Date Test Conducted : January 24, 2007 to January 25, 2008
Testing Laboratory : EMTEK
Address : Bldg 69, Majialong Industry Zone, Nanshan District,
Shenzhen, Guangdong, China
Test Location : As above
Test Item : IP 54
Test Requested : As the requirement of client
Test Result : As the requirement of client
Remark : 1) This report shall not be reproduced except in
full without the written approval of the testing
laboratory.

*****End of Page*****

Tested by:

Hiker Hu
Hiker Hu
Engineer



Reviewed by:

William Guo
William Guo
Manager

TEST REPORT

Test Items:

Report Number: KA0801022

Test Items: Water-spill Test

Test Method:

Test sample: 001

Test equipment: Oscillating Tube Tester

Reference Standard: IEC 60529-2002

Test condition:

The test performed in accordance to the criteria listed above, and under the conditions as below.

--Delivery rate: 2.6L/minute

--Diameter of the tube: 1200mm

--The tube is caused to oscillate through an angle of 180° on either side of the vertical.

--Test duration: 10min

Perform Per-Test Check after completion of the Non-Operating test.

Test Result: After the test, there was no water entered the sample, and the function was normal, so the sample passed the test.

TEST REPORT

Test Items:

Report Number: KA0801022

Test Items: Dust-proof Test

Test Method:

Test sample: 001

Test equipment: Sand and dust Tryout case

Reference Standard: IEC 60529-2002

Test condition:

The test performed in accordance to the criteria listed above, and under the conditions as below.

--Test time;8h

Test result: After the test, there was no dust entered the sample. The function was normal, so the sample passed the test

TEST REPORT

Test Equipment Lists

Report Number: KA0801022

<u>Series No.</u>	<u>Equipment</u>	<u>Model/Type</u>	<u>PRODUCER</u>
A0411367	Sand and dust Tryout case	SC-500	Guangzhou Gongwen Test Facility Co.,Ltd
A0302196	Pendular WaterProof Tester	BT-T002-D4	LiTeng Machine Factory

TEST REPORT

Photo-documents

Report Number: KA0801022



Fig.1 The test front



Fig 2,The test middle